
1 
 

INSTITUTE OF AERONAUTICAL ENGINEERING 

(Autonomous) 

Dundigal, Hyderabad -500 043 

CIVIL ENGINEERING 

COURSE LECTURE NOTES 

Course Name INDUSTRIAL WASTEWATER TREATMENT 

Course Code ACE526 

Programme B.Tech 

Semester VI 

Course 

Coordinator 
Mr. Ch. Balakrishna, Assistant Professor 

Course Faculty  Dr. JSR Prasad, Professor 

Lecture Numbers 1-60 

Topic Covered All 

 

      COURSE OBJECTIVES (COs): 

The course should enable the students to: 

 

I Enrich the knowledge on sources and characteristics of industrial wastewater.  

II 
Discuss the different methods of waste water treatment such as de-nitrification, membrane 

separation, air stripping, etc.  

III 
Understand the characteristics and composition of wastewater generated from industrial 
[...]
Ca(NO3) or CaSO4] depending upon the presence and amount of acid. 

 



16 
 

(b) Caustic soda treatment: 

Although it is costly method but it is also utilized for neutralizing the acid. Here caustic soda is 

added in the effluent to make the pH neutral. Only small amount of caustic soda is needed for 

this work. 

For neutralization of alkaline effluent the following techniques are used. 

(a) Carbon dioxide treatment: 

If factory is producing carbon dioxide then only this method should be utilized for neutralizing 

the pH otherwise it would be costlier affair. Here CO2 is passed in alkaline effluent to make its 

pH almost 7. 

(b) Sulphuric acid treatment: 

This is a common method of neutralizing alkaline effluent. Here sulphuric acid is added in the 

effluent till pH becomes almost 7. 

(c) Utilizing waste boiler – Flue gas: 

The stack gas which contains about 12% carbon dioxide is utilized to react alkaline effluent to 

make it neutral. 

(iii) Equalization: 

When effluent is discharged from factory then its pH along with the quantity of suspended solids, 

dissolved solids etc. vary from the beginning to the last depending upon the dilution, velocity 

and the amount of reactants etc. 

Hence as the character of the effluent do not remain the same throughout hence proper treatment 

is not possible. So equalization tank is necessary where effluent is keep for 10 hrs or more for the 

stabilization of pH and BOD. During equalization suspended solids settle down & new acid of 

alkaline treatment becomes economical. 

The equalization tank should of sufficient size so that it may retain even the effluent of the whole 

day. Generally rectangular basins are selected for this purpose. If any how the arrangement for 



17 
 

mechanical agitation is also done for some time in the tank then separation of suspended 

particles becomes more easier. 

(iv) Sedimentation: 

This treatment is only employed for the settlement of suspended particles by gravity. This 

technique is only used in the beginning to settle down the solid particles in a high suspension 

effluent. 

(v) Coagulation: 

Experimental results have shown that a slit particle of size 0.05 mm requires about 11 hours to 

settle down through a depth of 3 m and clay particles of size 0.002 mm require about 4 days‘ 

time to settle the same height of 3 m of at normal temperature of about 25°C. As we know that 

water contains colloidal impurities which are even finer than 0.0001 mm and which also carry 

electrical charge on them. 

Due to electrical charges they remain in motion and never settle down. Therefore when water is 

turbid due to presence of such fine size and colloidal impurities, plain sedimentation is of no use. 

It is also not possible to provide detention periods of longer than 4 — 9 hours. The coagulation 

becomes necessary when the turbidity is more than 40 — 55 ppm. 

For dealing waters with such impurities a chemical process was evolved. This process removes 

all these impurities within reasonable period of 3 — 4 hours. This chemical process is called 

coagulation and the chemical used in the process is called coagulant. 

Principle of Coagulation: 

The principle of coagulation can be explained from the following two aspects: 

1. Floe formation, and 

2. Electrical charges 

 

 



18 
 

Floe formation: 

When coagulant is added to the water and thoroughly mixed, it produces a thick insoluble 

gelatinous precipitate. This precipitate is called floe. The floe has the property of arresting the 

suspended impurities in water during its downward settlement towards the bottom of the 

tank.The gelatinous precipitate has therefore the property of removing fine and colloidal particles 

quickly. The coagulation process also removes colour and test in general. 

Electrical charges: 

The flock ions are electrically charged (positive) while all the colloidal particles have negative 

charge. Therefore floes attract the colloidal particles and cause their removal easily by settlement 

at bottom of the vessel in which it is used. 

Coagulants: 

The chemicals given below can be used as coagulants either alone or in combination: 

1. Sodium aluminate. 

2. Sodium aluminate + Aluminium sulphate. 

3. Aluminium sulphate. 

4. Sodium aluminate + Ferric chloride. 

5. Aluminium chloride (but used under exceptional circumstances only). 

6. Aluminium sulphate + caustic soda. 

7. Ferric chloride alone. 

8. Aluminium sulphate + hydrated lime. 

9. Polyelectrolytes. 

10. Ferrous sulphate. 

11. Copper sulphate. 



19 
 

12. Sodium aluminate + Magnesium chloride. 

13. Copper sulphate + hydrated lime. 

14. Ferric sulphate. 

15. Aluminium sulphate + Sodium carbonate. 

16. Ferric sulphate + hydrated lime. 

17. Ferrous sulphate + hydraed lime. 

18. Ferrous sulphate + chlorine. 

19. Potassium permanganate + ferrous sulphate. 

20. Magnesium carbonate. 

In water treatment plants following are the usual coagulants most commonly used: 

1. Ferrous sulphate and lime. 

2. Magnesium carbonate. 

3. Polyelectrolytes. 

4. Aluminium sulphate. 

5. Sodium aluminate. 

6. Chlorinated copperas. 

Characteristics of these six coagulants are given below: 

a. Ferrous Sulphate and Lime: 

When lime and ferrous sulphate are added to water, the ferrous hydroxide is formed in the form 

of flocs. 

FeSO4.7H2O + Ca(OH)2 → Fe(OH)2 + CaSO4 + 7H2O 



20 
 

4Fe(OH)2 + O2 + 2H2O → 4Fe(OH)3 

Ferric hydroxide Fe (OH)3is a floe which settles down and removes all the colloidal impurities 

in water. Ferrous sulphate is most effective in pH range of 8.5 and above. 

b. Magnessium Carbonate: 

(i) It removes turbidity and colour. 

(ii) Floes formed are heavier than formed by other processes and thus detention period is very 

much reduced. 

(iii) It removes iron and manganese completely. 

(iv) It is possible to recycle and reuse the coagulant by passing the sludge through water 

containing carbon dioxide as follows: 

Mg (OH)2 + CO2 → MgCO3 + H2O 

c. Polyelectrolytes: 

Polyelectrolytes are special types of polymers. They may be anionic, cationic and non-ionic, 

depending upon the charge they carry. Out of these only cationic polyelectrolytes can be used 

independently, while other types can be used only along with other conventional coagulants. 

Separam, wisprofloc, Mogul etc. are some of its patented forms available in foreign countries. In 

India, extract from seeds of a plant named Nirmali can act as polyelectrolyte. The plant is found 

in Andhra Pradesh, Madhya Pradesh, West Bengal and Orissa. 

d. Aluminium Sulphate: 

It is also known as alum or filter alum. Its chemical composition is Al2(SO4)3.18H2O. It reacts 

with alkaline water to form aluminium hydroxide (floe), calcium sulphate and carbon dioxide. 

The following are the chemical reactions which alum performs with various types of alkaline 

substances: 

(i) Al2 (SO4)3.18H2O + 3Na2CO3 → 2Al(OH)3 + 3Na2SO4 + 18H2O + 3CO2 



21 
 

(ii) Al2 (SO4)3.18H2O + 3Ca (HCO3)2 → 2Al(OH)3 + 2CaSO4 + 18H2O + 6CO2 

(iii) Al2 (SO4)3.18H2O + 3Ca (OH)2 → 2Al(OH)3 + 3CaSO4 +18H2O 

Alum is in most common use due to following reasons: 

(i) In addition to turbidity it also reduces taste and odour. 

(ii) It produces clear water. In other words, it is very efficient type of coagulant. 

(iii) Floes formed by it are more stable and heavy than that formed by other coagulants. 

(iv) It is not harmful to health. 

e. Sodium Aluminate: 

Chemical equation may be as given below: 

Na2Al2O4 + CaSO4 → CaAl2O4 + Na2SO4 

Na2Al2O4 + CaCl2 → CaAl2O4 + 2NaCl 

Na2 Al2O4 + Ca (HCO3)2 → CaAl2O4 + Na2CO3 + CO2 + H2O 

The effective range of pH for this coagulant is 6.0 to 8.5. 

f. Chlorinated Copperas: 

The combination of Ferric sulphate Fe2 (SO4)3 and Ferric chloride FeCl3 is called chlorinated 

copperas. When solution of ferrous sulphate is mixed with chlorine, both Ferric sulphate and 

Ferric chlorides are produced. About 1 kg chlorine reacts with 7.3 kg of ferrous sulphate. 

6FeSO4.7H2O + 3Cl2 → 2Fe2 (SO4)3 + 2FeCl3 + 42H2O 

Ferric sulphate and Ferric chloride each is an effective floe and their combination is also very 

effective. 

It is found that Ferric chloride and Ferric sulphate can be used independently with lime to act as 

coagulants. In this case following are the chemical reactions. 



22 
 

Fe2 (SO4)3 + 3Ca (OH)2 → 3CaSO4 + 2Fe(OH)3 

2FeCl3 + 3Ca (OH)2 → 3CaCl2 + 2Fe(OH)3 

Ferric chloride is effective in pH range of 3.50 to 6.50 or above 8.50 but ferric sulphate is 

effective in pH range of 4 to 7 and above 9. 

Dry fed Devices: 

There are a number of devices which may be used for dry feeding. But two most commonly used 

devices are shown in Figs. 1 and 2. Dry powder of coagulant is filled in the conical hopper. The 

hoppers are fitted with agitating plates which prevent the chemical from being stabilized. At the 

bottom of the hopper a revolving helical screw or the toothed wheel is fixed.The rotation of the 

helical screw or the toothed wheel is regulated through a venturi device in the raw water pipe. 

When more discharge is passed the venturi device, the rotation of the screw or toothed wheel 

gets increased andmore coagulant is thrown in the water. 

 

. 

 

http://www.environmentalpollution.in/wp-content/uploads/2016/07/clip_image002-29.jpg


23 
 

 

Mixing Channels: 

In this method, the mixture of raw water and coagulant is made to pass the channel in which 

fluming is done. After fluming vertical baffles are also fixed on both the sides of the channel. 

The complete arrangement has been shown in Fig. 3. 

 

 

http://www.environmentalpollution.in/wp-content/uploads/2016/07/clip_image004-21.jpg
http://www.environmentalpollution.in/wp-content/uploads/2016/07/clip_image006-14.jpg


24 
 

Secondary Treatment of Industrial Effluents: 

The main biological treatments are given below: 

(i) Trickling filter 

(ii) Anaerobic digestion 

(iii) Oxidation ditch 

(iv) Aerated lagoon 

(v) Activated sludge process and 

(vi) Oxidation pond. 

(i) Trickling Filter: 

A trickling filter, also known as percolating filter or sprinkling filter, is an artificial bed of stone 

or broken brick material over which waste water or sewage is allowed to sprinkle or to trickle. It 

is then collected through the under drainage system. A zoolial film is formed on the filter media 

and oxidation of organic matter takes place under aerobic conditions. 

A bacterial film, known as a bio film is formed around the particles of filtering media and for the 

existence of this film, oxygen is supplied by the intermittent working of the filter and by suitable 

ventilation facilities in the body of the filter. The effluent is collected in the under-drainage 

system and ventilated. 

The filter bed is provided with ventilators along the entire periphery of the film at 2m centre to 

centre. They are raised above the media top by 75 mm and covered with cowl. The filter media 

consists of crushed stone, gravel, slag, broken brick blocks of inert materials etc. These are 

placed either in a single or multilayers. 

The colour of this film is blackish, greenish and yellowish and it consists of bacteria, fungi, 

algae, lichens, protozoa etc. The trickling filters are broadly divided as standard rate trickling 

filters and high rate trickling filters. The standard rate trickling filters have a hydraulic loading 



25 
 

(total volume of liquid applied per hour per unit surface area of filtered bed) of 525 to 2100 

m/h/per hectare. 

The high rate trickling filters have a hydraulic loading of 4200 to 15000 m3/h/ hectare. The 

organic loading of standard rate trickling filters varies from 80 to 400 g/day/m3 and that of high 

rate trickling filters varies from 400 — 4800 g/day/m. Organic loading is the total weight of 5 — 

days at 20°C BOD applied per day per unit volume of filter media. Organic loading is generally 

expressed as g/day/m3. 

In the standard rate trickling filter the sewage is applied intermittently by means of dosing tanks. 

In the high rate trickling filter the application of waste water or sewage is continuous and treated 

or partially treated sewage is recirculated. 

Thus a portion of the treated waste water is returned to the treatment process. The return may be 

made after the secondary tank or to the raw sewage of the primary settling tank or to the dosing 

tank of the filter. 

High rate trickling filters thus operate in two or three stages with or without sedimentation 

between these stages. In other words, the effluent is circulated twice or thrice with addition 

filters in accordance with quality of treated effluent needed. 

The efficiency of high rate trickling filters is greater than the standard rate trickling filters. 

Trickling filters may be circular or rectangular in shape, but circular form is more common. 

The rate of filter loading (kg of BOD per volume of filter bed) varies from 1000 to 2200 kg of 

BOD per hectare — metre per day. The rate of filter loading (kg of BOD per volume of filter 

media) varies from 15 to 30 kg of BOD per day per 100 m3 of filter material. 

The rate of filter loading (surface area of filter bed) varies from 25 to 40 million litres per hectare 

of surface area per day. The rate of filter loading (volume of filter bed) varies from 7.50 to 22.50 

million litres per hectare — metre per day. 

Now a days instead of stones, plastic and PVC circular pieces are used being lighter and 

economical. The depth of bed is generally taken about 2.5 to 3 metre depending upon the size of 



26 
 

stone, temperature of effluent and retention time. As the function of organisms is directly 

proportional to temperature decrease the efficiency of the filter. 

According to bio-chemist the bacteria includes species of genera, pseudomonas, Alcaligens, 

Micrococcus, Flavo bacterium and Entero bactericeae. It has been observed that during the 

treatment Fungi and algae are also present in trickling filters. Thus it is a mixture of various 

organisms which is responsible for the oxidation of organic matter present in the effluent. 

(ii) Anaerobic Digestion: 

This treatment is in fact slow oxidative digestion process carried out in absence of air a closed 

container where ammonia and methane are released as the end products of the reaction. A very 

important point to be taken under consideration is that pH must be maintained almost 7 during 

the oxidation process. 

In this treatment bacteria desulfo vibrio acts in reducing sulphates to sulphides and H2S is 

liberated. Besides this, bacteria belong to genera, methanosarcina, methano bacterium and 

methanococcus act to produce methane. The bacteria flavobactrium alcaligenes, pseudomonas, 

aerobacter and escherichia act to produce acids. 

This treatment is generally used in paper mill, dairy industry, slaughter house and other factories 

which produce soluble organics. 

(iii) Oxidation Ditch: 

It is a treatment generally carried out in beet sugar manufacturing plants, diary, slaughter house 

and other factories to reduce BOD to 85 to 95%. 

 

http://www.environmentalpollution.in/wp-content/uploads/2016/07/clip_image008-8.jpg


27 
 

The oxidation ditch is an improvement over activated sludge process in shape and the aerator. 

The aerator is cage rotor placed across the channel. The diagram of oxidation ditch is given on p. 

61. 

Oxidation Ditch Process: 

Oxidation ditch is a long continuous channel (lined with butyl rubber or plastic) generally oval in 

shape and about 1 to 2 metre in depth. The effluent after primary treatment is passed into 

oxidation ditch and kept here for long time as it is a slow process. High efficiency can be 

obtained by recycling about 98% sludge in such a fashion that overall sludge production is 

lowered down. 

(iv) Aerated Lagoons: 

These are big cement tanks having a depth of 4-6 metres. These tanks or lagoons are used for the 